
☞☞ Introduction

☞☞ Dry weather flow and wet weather flow

☞☞ Design of sewers

☞☞ Characteristics of sewage

☞☞ Treatment of sewage

☞☞ Activated sludge process

☞☞ Trickling filters

☞☞ Sludge digestion

☞☞ Septic tank

☞☞ Oxidation ponds

CHAPTER HIGHLIGHTS

Chapter 3

Introduction
Waste water engineering is a branch in public health engi-
neering which deals with preservation and maintenance of 
health of individual and the community by preventing com-
municable diseases.

Dry Weather Flow and Wet 
Weather Flow
Fundamental Definitions of Waste 
Water Engineering
Refuse
It is the general term used to indicate what is rejected or left 
out worthless. It can be divided into six categories:
[...]
	 (C)	 0.95	 (D)	 0.55

	35.	 Match the following:

List I List II

P. Thickening 
sludge

1. Decrease in volume of 
sludge by chemical oxidation

Q. Stabilization 
of sludge

2. Separation of water by heat 
or chemical treatment

R. Conditioning 
of sludge

3. Digestion of sludge

S. Reduction 
of sludge

4. Separation of water by 
floatation or gravity

	 Codes: 
		  P   Q   R   S		  P   Q   R   S
	 (A)	 4   3    1    2	 (B)	 3   2    4    1
	 (C)	 4   3    2    1	 (D)	 2   1    3    4

	36.	 A trickling filter is designed to remove	
	 (A)	 settleable solids.
	 (B)	 colloidal solids.
	 (C)	 dissolved organic matter.
	 (D)	 None of these 

	37.	 Which of the following sewage treatment methods has 
inherent problems of odour, ponding, and fly nuisance?

	 (A)	 UASB system 
	 (B)	 Activated sludge process 
	 (C)	 Trickling filters 
	 (D)	 Stabilization ponds

	38.	 Chlorine is sometimes used in sewage treatment	
	 (A)	 to avoid flocculation.
	 (B)	 to increase biological activity of bacteria.
	 (C)	 to avoid bulking of activated sludge.
	 (D)	 to help in grease separation.

	39.	 Critical factors for the activated sludge treatment pro-
cess are

	 (A)	 maximum hourly flow rate.
	 (B)	 maximum and minimum flow rate.
	 (C)	� maximum hourly flow rate and maximum daily 

organic load.
	 (D)	� minimum hourly flow rate and minimum daily 

organic load.

	40.	 Bulking sludge refers to having	
	 (A)	 F/M < 0.3/d	 (B)	 0.3/d < F/M < 0.6/d
	 (C)	 F/M = zero 	 (D)	 F/M > 0.6/d

	41.	 An activated sludge aeration tank (length 30.0 m; width 
14.0 m; effective liquid depth 4.3 m) has the following 
parameter:

		  Flow 0.0796 m3, soluble BOD5 after primary settling 
130 mg/lit; mixed liquor suspended solids (MLSS) 
2100 mg/lit; mixed liquor volatile suspended solids 
(MLVSS) 1500 mg/lit; 30 minute settled sludge vol-
ume 230 ml/gm; and return sludge concentration 9100 
mg/lit. Determine the aeration period, food to micro 
organisms (F/M) ratio, sludge volume index (SVI) and 
return sludge rate.

	42.	 Settling test on a sample drawn from aeration tank liq-
uor of ASP (MLSS = 2800 mg/lit) was carried out with 
1 litre sample. The test yielded a settled volume of 200 
ml. The value of sludge volume index shall be	

	 (A)	 14.0	 (B)	 34.2
	 (C)	 71.4	 (D)	 271

	43.	 An analysis for determination of solids in the return 
sludge of activated sludge process was done as follows:

	 I.	A crucible was dried to a constant mass of 62.485 g.
	 II.	75 ml of a well-mixed sample was taken in the 

crucible.

Part III_Unit 10_Chapter 03.indd   877 5/20/2017   6:55:19 PM



3.878  |  Part III  ■  Unit 10  ■  Environmental Engineering

	 III.	The crucible with the sample was dried to a constant 
mass of 65.020 g in a drying oven at 104°C.

	 IV.	The crucible with the dried sample was placed in a 
muffle furnace at 600°C for an hour. After cooling, 
the mass of the crucible with residues was 63.145 g.

		  The concentration of organic fraction of solids present 
in the return sludge sample is

	 (A)	 8800 mg/lit	 (B)	 25000 mg/lit
	 (C)	 33800 mg/lit	 (D)	 42600 mg/lit 

	44.	 The data of an activated sludge process are as follows:
	 MLSS = 5000 mg/lit
	 Flow = 0.15 m3/s
	 SS of inflow = 400 mg/lit 
	 Solids settled after 30 min = 25%
	 Volume of aeration tank = 3000 m3

	� Sludge wastage rate = 120 m3/day with VSS of 15000 
mg/lit.

	� Calculate sludge volume index (SVI), return sludge 
ratio (Q1/Q) and mean cell residence time (qc).

	45.	 Sewage treatment in an oxidation pond is accomplished 
primarily by

	 (A)	 algal bacterial symbiosis.
	 (B)	 algal photosynthesis only.
	 (C)	 bacterial oxidation only.
	 (D)	 chemical oxidation only.

	46.	 From amongst the following sewage treatment options, 
largest land requirements for a given discharge will be 
needed for

	 (A)	 trickling filter.	 (B)	 anaerobic pond.
	 (C)	 oxidation ditch.	 (D)	 oxidation pond.

	47.	 Maximum run-off will be obtained from the rain having 
a duration equal to time of concentration, and this is 
called the 

	 (A)	 point rainfall intensity.
	 (B)	 time of equilibrium.
	 (C)	 one hour rainfall.
	 (D)	 critical rainfall duration.

	48.	 A well oxidized sewage will contain
	 (A)	 nitrites and sulphur.
	 (B)	� more ammonia and H2S but less nitrates and 

sulphates.
	 (C)	� less ammonia and H2S but more nitrates and 

sulphates.
	 (D)	 H2S, CO2 and water.

	49.	 Particles whose size is greater than 1 µm are
	 (A)	 colloidal solids.	 (B)	 suspended solids.

	 (C)	 settleable solids.	 (D)	 dissolved solids.

	50.	 In determination of chemical oxygen demand, sewage 
is titrated with ferrous ammonium sulphate using potas-
sium dichromate as oxidant in the presence of silver 
sulphate and mercuric sulphate as catalyst and inhibitor 
respectively. In this the excess amount of _______ left 
in sample after digestion is found.

	 (A)	 potassium dichromate
	 (B)	 ferrous ammonium sulphate
	 (C)	 mercuric sulphate
	 (D)	 oxygen

	51.	 The degree and amount of treatment given to raw sew-
age before disposing off into river stream will depend 
upon:

	 I.	Quantity of raw sewage only
	 II.	Self purification capacity of river stream 
	 III.	Intended use of its water
	 (A)	 I, III	 (B)	 II only
	 (C)	 I, II, III	 (D)	 I only

	52.	 Preliminary treatment reduce the BOD of the waste 
water by 

	 (A)	 5–10%	 (B)	 10–20%
	 (C)	 15–30%	 (D)	 25–40%

	53.	 The girt chambers of a sewage treatment plant nor-
mally need cleaning

	 (A)	 every hour.	 (B)	 everyday.
	 (C)	 every fortnight.	 (D)	 every year.

	54.	 Activated sludge treatment plants are normally 
preferred for 

	 (A)	 large sized cities.
	 (B)	 towns and smaller cities.
	 (C)	 medium sized cities.
	 (D)	 All of these

	55.	 Prechlorination of sewage before it enters the sedimen-
tation tank may help in 

	 I.	Controlling odour
	 II.	Prevent flies in trickling filter
	 III.	Assist in removal of grease
	 IV.	Reduce bacterial count
	 (A)	 I and IV	 (B)	 I, II, III only

	 (C)	 II, III, IV only	 (D)	 All of these

	56.	 In the final stage of sludge digestion, more resistant 
materials like proteins and organic acids are attacked 
and broken up by anaerobic bacteria called

	 (A)	 acid formers.	 (B)	 suspended culture.
	 (C)	 mesophilic organisms.	 (D)	 methane formers.

	57.	 A river with a flow of 0.25 m3/s receives waste water 
at a rate of 0.1 m3/s. River has 8 mg/lit of DO with no 
BOD. The waste water with BOD 30 mg/lit having no 
DO disposed into it. If deoxygenating and reoxygena-
tion constant are 0.36/day and 0.7/day respectively. 
Find the critical deficit (DC) and distance at which it 
occurs on D/S of disposal of waste water?

		  Assume (DO)saturation = 9 mg/lit and velocity of flow in 
river = 0.4 m/s.

	 (A)	 DC = 3.825 mg/lit at 30.96 km

	 (B)	 DC = 3.4 mg/lit at 5 km

	 (C)	 DC = 3.29 mg/lit at 30 km

	 (D)	 DC = 2.8 mg/lit at 15 km

Part III_Unit 10_Chapter 03.indd   878 5/20/2017   6:55:19 PM



Chapter 3  ■  Waste Water Engineering-I  |  3.879

	58.	 In a community of 1500 people water is supplied at 
200 lit/head/day. If BOD produced is 40 g/head/day 
and BOD loading rate for oxidation pond is 20 kg/ha/
day. (Assume depth of pond, d = 2 m and efficiency of 
pond as 80%).

		  Find the BOD of the effluent and whether it can be used 
for irrigation.

	 (A)	 100 mg/lit and suitable for irrigation.
	 (B)	 150 mg/lit and not suitable for irrigation.
	 (C)	 75 mg/lit and not suitable for irrigation.
	 (D)	 50 mg/lit and suitable for irrigation.

	59.	 Following data pertaining to activated sludge process is 
given below:

	 Flow rate Q = 12,000 m3/day
	 BOD of influent, yi = 280 mg/lit
	 BOD of effluent, ye = 30 mg/lit
	 X: MLSS concentration = 3000 mg/lit
	 Xu: MLSS in underflow = 10,000 mg/lit
	 Xe: MLSS in effluent = 0

		  If 
F

M
= 0.3/day and qC = 12 days. Find mass of solids 

wasted in kg/day.
	 (A)	 1000	 (B)	 1120	
	 (C)	 1500	 (D)	 800

	60.	 Find out the theoretical oxygen demand (in mg/lit) for 
glucose of 300 mg/lit present in waste waters if the 
following chemical reaction is given:

		  C6H12O6 + 6O2 → 6CO2 + 6H2O

	 (A)	 320	 (B)	 420

	 (C)	 120	 (D)	 220

	61.	 A population of 20,000 is residing in a town having an 
area of 60 hectares. Water supply per capita is 120 lit/
day. If the average run-off coefficient of the area is 0.5 
and time of concentration of design rain is 30 minutes, 
Calculate the discharge for which the sewers of a pro-
posed combined system will be designed for the town. 
[Use rational method for run-off. Assume 80% of water 
supply as wastage and maximum sewage discharge as 
3 × (Average discharge)]

	 (A)	 1.67 m3/s	 (B)	 2.1 m3/s

	 (C)	 1.74 m3/s	 (D)	 0.06 m3/s

	62.	 Match List I with List II and select the correct answer 
using the code given:

List I
(Process)

List II
(Biological Agent)

a. Oxidation ditch 1. Facultative bacteria

b. Waste water stabilization 2. Anaerobic bacteria

c. Imhoff tank 3. Suspended culture
(Aerobic bacteria)

d. Rotating biological
contactors (RBC)

4. Attached culture
(Aerobic bacteria)

	 Codes:
		  a   b   c   d		  a   b   c   d
	 (A)	 4   1   2   3	 (B)	 3   1   2   4
	 (C)	 1   2   3   4	 (D)	 3   4   1   2

	63.	 The sewage is flowing at 5 MLD from a primary clari-
fer to a standard rate trickling filter. The y5

20°C = 180 
mg/lit. The value of the adopted organic loading is to 
be 150 gm/m3/day and surface loading 1500 lit/m2/day. 
Calculate the efficiency of this filter unit.

	 (A)	 85.44%	 (B)	 78.51%
	 (C)	 80.03%	 (D)	 69.91%

	64.	 The 3 days 20°C BOD of a sample of sewage is 200 
mg/lit. Draw a graph of 5 day BOD as a function of 
temperature in the range, 10°C to 25°C in steps of 5°C. 
Assume KD at 20° C = 0.1

	 (A)	 249

218

196

181

10

BOD
(mg/lit)

(T°C)
15 20 25

	 (B)	 249

218

196

181

10
(T°C)
15 20 25

BOD
(mg/lit)

	 (C)	 306

274

239

206

10
(T°C)
15 20 25

BOD
(mg/lit)

	 (D)	 306

274

239

206

10
(T°C)

15 20 25

BOD
(mg/lit)

Direction for questions 65 and 66:
A completely mixed activated sludge process is used to treat 
a waste water flow of 2 MLD having a BOD at 5 days as 250 
g/lit. The biomass concentration of aeration tank is 2100 mg/
lit and the concentration of the net biomass leaving the sys-
tem is 50 mg/lit. The aeration tank has a volume of 250 m3.

Part III_Unit 10_Chapter 03.indd   879 5/20/2017   6:55:20 PM



3.880  |  Part III  ■  Unit 10  ■  Environmental Engineering

	65.	 What is the hydraulic retention time of the waste water 
in aeration tank? (in hours)

	 (A)	 1	 (B)	 3
	 (C)	 9	 (D)	 12

	66.	 What is the average time for which the biomass stays in 
the system?

	 (A)	 3.18 hours	 (B)	 4.61 days
	 (C)	 5.25 days	 (D)	 8.21 hours

	67.	 Match List I with List II

List I List II

P. Grit chamber 1. Zone settling

Q. Secondary settling 
tank

2. Stoke’s law

R. Activated sludge 
process

3. Aerobic process

S. Trickling filter 4. Contact stabilization

	 Codes:
		  P  Q  R   S		  P  Q  R   S
	 (A)	 1   2   3   4	 (B)	 2   1   3   4
	 (C)	 1   2   4   3	 (D)	 2   1   4   3

	68.	 Statement I: Nitrates are non-objectionable end prod-
ucts in aerobic treatment of sewage.

	� Statement II: Nitrates > 45 ppm cause nitrate poison-
ing in infants.

	 (A)	 I is true and II is false
	 (B)	 I is false and II is true
	 (C)	 Both I and II are true
	 (D)	 Both I and II are false

	69.	 A sewer has a diameter of 250 mm and slope of 1 in 
500. While running full it has a mean velocity of 0.8 
m/s. If both diameter and slope are doubled, what will 
be the changed mean velocity when running half-full? 
(Use Manning’s formula)

	 (A)	 1.0 m/s	 (B)	 1.2 m/s
	 (C)	 1.6 m/s	 (D)	 1.8 m/s

	70.	 A combined sewer is serving 30,000 persons 
having BOD 80 gm per capita for day and 60,000 litres 
industrial effluent per day having BOD 500 mg/lit. If 
average standard BOD of domestic sewage is 0.09 kg/
day/person. Find the population equivalent of sewage.

	 (A)	 27,000	 (B)	 20,000	

	 (C)	 22,000	 (D)	 25,000

	71.	 Match List I with List II:

 
List I

(Empirical Formula)
List II

(Catchments)

P. Inglis formula 1. North India

Q. Ryve’s formula 2. South India

R. Nawab Jung 
Bahadur formula

3. Old Bombay State

S. Burge’s formula 4. Hyderabad Deccan

5. Based on Indian records

	 Codes:
		  P  Q  R   S		  P  Q  R   S
	 (A)	 2   1   3   4	 (B)	 1   3   4   5
	 (C)	 2   3   1   5	 (D)	 3   2   4   5

	72.	 Man hole covers are circular in shape to 
	 (A)	 strengthen the cover.
	 (B)	 make entry convenient.
	 (C)	 for architectural reasons.
	 (D)	 prevent falling of cover into manhole.

	73.	 The factors which affect the sludge digestion are:
	 I.	Temperature
	 II.	pH
	 III.	Mixing and stirring of raw sludge
	 IV.	Seeding of sludge
	 (A)	 I and II	 (B)	 II and III 
	 (C)	 II, III, IV only	 (D)	 All of these

	74.	 Primary clarifier used in waste water treatment follows 
______ type of settling.

	 (A)	 type I settling	 (B)	 type II settling
	 (C)	 type III settling	 (D)	 type IV settling

	75.	 The composition of a certain MSW sample and specific 
weight of its various components are given below.

Component % by Weight Specific Weight (kg/m3)

Food waste 60 250

Dirt and Ash 20 400

Plastics 10 70

Wood and Yard 
waste

10 130

	 Specific weight (kg/m3) of the MSW sample is 

	 (A)	 120	 (B)	 143

	 (C)	 196	 (D)	 219

	76.	 In a stream flowing at 6 m3/s has no concentration of 
chemical. Industrial water is released into stream at 
25 MLD with chemical concentration as 30 mg/lit. If 
rate of dissipation of impurities in stream is 0.13 mg/
lit/h. Calculate the distance at which the chemical is 
removed completely from stream (velocity of stream is 
0.3 m/s).

	 (A)	 9.72 km	 (B)	 11.47 km
	 (C)	 8.61 km	 (D)	 12.43 km

	77.	 A sewage containing 300 mg/lit of suspended solids is 
passed through primary settling tank where 60% of sus-
pended solids are removed. 70% of suspended solids 
are volatile. The solids from the primary settling tank 
are digested to recover the gas where volatile matter 
is reduced by 70%. Methane and CO2 produced in the 
digestion of the sludge from 2000 m3 of sewage are in 
3 : 2 ratio. If the fuel value of methane is 36000 KJ/m3. 
Find the fuel value of gas produced (Assume gas pro-
duction is at the rate of 0.9 m3/kg of volatile) in MKJ.

	 (A)	 26.3	 (B)	 31.4
	 (C)	 48.5	 (D)	 34.8

Part III_Unit 10_Chapter 03.indd   880 5/20/2017   6:55:20 PM



Chapter 3  ■  Waste Water Engineering-I  |  3.881

	78.	 The minimum dissolved oxygen which should be pre-
sent in water in order to save aquatic life is 

	 (A)	 1 ppm	 (B)	 3 ppm
	 (C)	 4 ppm	 (D)	 6 ppm

	79.	 If the moisture content of a sludge is reduced from 
98% to 95%, the volume of sludge will decreased by 
_______.

	 (A)	 30%	 (B)	 40%
	 (C)	 50%	 (D)	 60%

	80.	 If, bio-chemical oxygen demand (BOD) of a town is 
2000 kg/day and BOD per capita per day is 0.05 kg, 
then population equivalent of town is _______.

	 (A)	 20,000	 (B)	 40,000
	 (C)	 50,000	 (D)	 60,000

	81.	 If the efficiencies of BOD removal of first stage and 
second stage trickling filters are each 65%, then what is 
the overall BOD removal efficiency of these filters?

	 (A)	 65%	 (B)	 77.25%	
	 (C)	 87.75%	 (D)	 92.60%

	82.	 Match the following:

List I List II
a. Steel pipe 1. Highly resistant to corro-

sion but can break easily.
b. Concrete pipe 2. Virtually corrosion 

resistant.
c. AC pipe 3. Sulphite corrosion.
d Vitrified clay pipe 4. Electrolyte corrosion.

	 Codes:
		  a  b  c  d		  a  b  c  d
	 (A)	 2  3  1  4	 (B)	 4  3  1  2
	 (C)	 2  1  3  4	 (D)	 4  1  3  2

	83.	 A sample of waste water has 4 days 20°C BOD as 78% 
of the ultimate BOD. Then find the rate constant per 
day at 30°C.

	 (A)	 0.4	 (B)	 0.5
	 (C)	 0.6	 (D)	 0.7

	84.	 5 ml of raw sewage was diluted by 250 ml of water 
sample. The DO concentrations were found to be 3 mg/
lit and 9 mg/lit for sewage and water samples respec-
tively at the beginning of the test. Find the BOD (in mg/
lit) of the mixed sample, if the DO of mixture is found 
as 6 mg/lit after 5-days incubation at 20°C.